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The study on the thermal stability with the changing current density of the
electrodeposited Ni-P-Fe was formed inside Alloy600 tube
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Fig. 1. The tensile test specimen of the electrodeposited Ni-P-Fe
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Fig. 2. The tensile test results (a) 100mA/cm” (b) 50mA/cm’
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